SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

IC LTE Band 13 / 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

o
Spectrur v
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit Gheck PARS
20 dble—fRURIONS | INE ABS BAKS 20 dbipe—$RURIONS | INE ABS D
10 dBm 10 dém J,"
ode { 0 dem |
-10 dBm - I -10 derm —— ‘
-20 dBm " I\ -20 dBm ;
SRURIGUS_LINE_ABS j \ | SPURIGUS_LINE_aBS_ ] ‘
-40 dBm \x‘_m 40 dBm L
-50 dBm [ s, . T -50 dBm -
S50 dim. Lodem. !—
CF 784.5 MHz 7007 pts Span 43.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 Mz 775.000 MHz 6.250 kHz 773,00920 MHz -60.26 dem -25.26 db 763,000 MHz 775.000 MAz 6.250 kHz 768.23277 MHZ ~60.86 dBm 25 .56 0B
775.000 MHz 776.900 MHz 100.000 kHz 77689905 MHz -35.69 d&m -22.60 d& 775.000 MHz 776.900 MHz 100.000 kHz 776,69406 MHz -49.24 dBm -36.24 dB
776.900 MHz 777.000 MHz 30.000 kHz 776,99845 MHz -27.74 dém -14.74 dB 776,900 MHz 777.000 MHz 30.000 kHz 776.92562 MHz 54.14 dBm 4114 dB
777.000 MHz 787.000 MHz 100.000 kHz 777,35465 MHz 18.64 dBm -11.36 db 777.000 MHz 787.000 MHz 100.000 kHz 786.66533 MHz 19.06 dBrm -10.94 db
787.000 MHz 767,100 MHz 30.000 kHz 787.03112 MHz -53.95 dem -40.95 d& 787.000 MHz 787,100 MHz 30.000 kHz 787,00305 MHz -27.97 dBm -14.97 d&
787.100 MHz 793.000 MHz 100,000 kHz 787.21454 MHz -43.54 dém -36.54 dB 787100 MH= 783.000 MH2 100,000 kHz 78710295 MHz 36,60 dBm 2360 dB
793.000 MHz 808,000 MHz 6,250 kHz 705,09740 MHz -60.82 dém -25.83 dB 793.000 MHz B06.000 MH2 8250 kiiz 79650510 MHz 80,74 dBm ot 74 B
.
I - J1 £

Date:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrur Sp m v
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS Limit Gheck PABS
20 dble—fRURIONS | INE ABS BAKS 20 dhipe—$PURIOUS | INE ABS pAES
10 dem 10 dém
ods 0dBm ‘
-10 dBm —— % -10 dBm —] 1
-20 dBm i -20 dem |
SPURIDUS_LINE_AB: } SPURIDUS_LINE a8 i
5| OUS_LIN S SPURIOUS_LIN ABS
- P ~
-40 dBm ‘\\wv‘— -40 dBm 4
-50 dBm 50 dem —
<S48 AR m»--|
CF 784.5 MHz 7007 pts Span 43.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.86214 MHz -48.03 dém -13.03 d& 763.000 MHz 775.000 MAz 6.250 kHz 774.52647 MAz -60.51 dBm -25.51 dB
775.000 MHz 776.900 MHz 100.000 kHz 776.72443 MHz -33.40 dém -20.40 dé 775.000 MHz 776.900 MHz 100.000 kHz 776.88576 MHz -47.22 dBm -34.22 dB
776.500 MHz 777.000 MHz 30.000 kHz 776.98936 MHz -35.13 dBm -22.13 dB 776.500 MHz 777.000 MHz 30.000 kHz 776.95705 MHz -50.83 dBm -37.83 dB
777.000 MHz 787,000 MHz 100.000 kHz 781,39061 MHz 4.81 dBm -25.19 dB 777.000 MHz 787.000 MHz 100.000 kHz 782,34955 MHz 5.02 dBm -24.98 dB
787.000 MHz 767,100 MHz 30.000 kHz 78705220 MHz -49.07 dém -36.07 dé 787.000 MHz 767.100 MHz 30.000 kHz 787.00594 MHz -35.77 dBm -22.77 de
787.100 MHz 793.000 MHz 100.000 kHz 787.16185 MHz -45.16 dm -32.16 d 787,100 MHz 793.000 MHz 100,000 kHz 767,10295 MHz -35.17 dBm -22.17 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.59091 MHz -60.73 dém -25.73 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.14935 MHz -58.62 dbm -23.62 dB
Y
i [ | N ™)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

IC LTE Band 13 / 10MHz / QPSK

IC LTE Band 13 / 10MHz / 16QAM

Band Edge / Full RB

Band Edge / Full RB

Ref Level 30,00 dém Offset 11.60 dB

SGL Count 100/100

Mode Auto Sweep

Spe Y

Ref Level 30.00 dém
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

@1 AugPwr @1 avgPwr
Limit gheck PARS Limit heck PARS
20 dbjfe _SPURIOUS | INE_ABS paBS 20 dblite _BURIOUS | INE_ABS paks
10 dem 10 demr
0 d&m f‘ = 0dBm [ == ===
-10 dBm J l -10 dBm , [
-20 dB JJ \ -20 dBm f T
SPURIOUS_LINE_ABS - l SPURIOUS_LINE_ABS \
— —
40 dem _‘r 40 dBm _J""“ !
-50 dBm -50 dBm
Pl P, Pl -
d 60, 9B
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.9B202 MHz -48.07 dBm -13.07 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.85015 MHz -48.79 dBm -13.79 dB
775.000 MHz 776.900 MHz 100.000 kHz 776.87817 MHz -32.18 dBm -19.18 dB 775.000 MHz 776.900 MHz 100.000 kHz 776.89525 MHz -33.99 dBm -20,99 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.87877 MHz -35.81 dBm -22.81 dB 776.900 MHz 777.000 MHz 30.000 kHz 776.90824 MHz -37.43 dBm -24.43 dB
777.000 MHz 787.000 MHz 100.000 kHz 782.28071 MHz 3,34 dBm -26.66 dB 777.000 MHz 787.000 MHz 100.000 kHz 782.52047 MHz 2.27 dBm -27.73 dB
787.000 MHz 787.100 MHz 30.000 kHz 767.01464 MHz -36.91 dBm -23.91 dB 787.000 MHz 787.100 MHz 30.000 kHz 7687.03771 MHz -38.57 dBm -25.57 dB
787.100 MHz 793.000 MHz 100.000 kHz 787.10295 MHz -34.31 dBm -21.31 dB 787.100 MHz 793.000 MHz 100.000 kHz 787.10295 MHz -35.56 dBm -22.56 dB
793,000 MHz 806.000 MHz 6,250 kHz 703.04545 MHz -53.13 dBm -18.12 dB 793,000 MHz 806.000 MHz 6.250 kHz 703.04545 MHz -53,94 dBm -18,94 d&
— _— — _—
L L J - L L J e
D 1 20:0 P
Spectrum
Ref Level 30.00 d&m  Offset 11,60 d& Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit gheck PARS
20 dbjfe _SPURIOUS | INE_ABS paBS
10 dem
0 dém - = -
-10 dBm ]‘
-20 d8 ’, L\
SPURIOUS_LINE_A8S 7 T
<40 dem """"1! ;
-50 dBm f_,,..
=T [0 P
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.59840 MHz -49.86 dBm -14.86 dB
775.000 MHz 776.900 MHz 100.000 kHz 776.89525 MHz -34.85 dBm -21.85 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.57867 MHz -38.63 dBm -25.63 dB
777.000 MHz 787.000 MHz 100.000 kHz 782.54035 MHz 1.31 dém -28.60 dB
787.000 MHz 787.100 MHz 30.000 kHz 767.01184 MHz -40.19 dBm -27.19 dB
787.100 MHz 793.000 MHz 100.000 kHz 787.10295 MHz -37.09 dBm -24.00 dB
793,000 MHz 806.000 MHz 6,250 kHz 703.03247 MHz -55.41 dBm -20.41 db
hid
L VA 4 -
TEL : 886-3-327-3456 Page Number : A4-13 of 16
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ssanranas. FCC RADIO TEST REPORT Report No. : FG370621-01B

Conducted Spurious Emission

LTE Band 13 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
pectru
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Twrk PARS Limit Twrk PARS
10 rjd'r}\" "I—'IIRI[]H.\' INE_ABS PABS 10 Aé;%—- sPURIOUS. INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBr -20 dBm
30 dB -30 dBm
40 dBm — -40 dBm
. - SN I " e S et
.
-50 dBm e -50 dbm e
w [
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 7E5.15742 MHz ~58.14 dbm 45,14 dB 30,000 MHz 763.000 MHz 100.000 kHz 618.23088 MHz -57.98 dBm -44.98 dB
806.000 MHz 1.000 GHz 100.000 kHz 977.28343 MHz -57.22 dbm -44.22 dB 806.000 MHz 1,000 GHz 100.000 kHz 952.02124 MHz -57.46 dBm -44.46 db
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -46.39 dBm -33.39 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56011 GHz -45,90 dBm -32.90 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.89586 GHz -42,37 dBm -29,37 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.70828 GHz -42.28 dBm -20.28 dB
— —_— ~
{ L J - L L J v

Highest Channel / QPSK

oo
Ref Level 0.00 dBm  Offset 11.60 dB Mode Auto Sweep
SGL Count 1004100
@1 AvaPwr
Limit llhmk pafs
ne $PURIOUS |INE_ABS PAES
10 & {
| SPURIOUS_LINE_ABS_
-20 dem
-30 dém
-40 de:
. et | e o
i it
-50 dem J
-70 des
-80 dém
-a0 de
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 628.06370 MHz -58.00 dBém -45.00 d&
806.000 MHz 1,000 GHz 100.000 kHz 930,29868 MHz -57.27 dém -44.27 dB
1,000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -46,06 dBm -33.06 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.51786 GHz -42,36 dBm -29.36 dB
i
JL (]

Date: 17.0CT.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 13 / 10MHz

Middle Channel / QPSK

Spectrum n‘%:n

Ref Level 0.00 dém Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100

@1 AvaPwr
Limit llhmk PaRs
ne $PURIOUS LINE_ABS PABS
10 & i
| SPURIOUS_LINE_ABS_
-20 der
-30 dém
-40 de:
it | ]
-50 dém .
o
-70 des
-80 dBm
-0 de:
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | Rangeup | REW | Frequency | powerabs | ALimit
20.000 MHz 763.000 MHz 100.000 kHz 616.87398 MHz -£8.02 dem -45.02 de
206.000 MHz 1,000 GHz 100.000 kHz 965.30692 MHz -57.26 dBm -44.26 di
1.000 GHz 3,000 GHz 1.000 MHz 2,95626 GHz -46.61 dBm -33.61 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.50636 GHz -42.19 dBm -29.19 dB
— —_—
JU J [ 1) o
Date: 17.0CT 23:11:41

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT

Report No. : FG370621-01B

Frequency Stability
Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0104
40 Normal Voltage 0.0020
30 Normal Voltage 0.0081
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0092
0 Normal Voltage 0.0055
-10 Normal Voltage 0.0136 PASS
-20 Normal Voltage 0.0157
-30 Normal Voltage 0.0175
20 Maximum Voltage 0.0105
20 Normal Voltage 0.0000
20 Battery End Point 0.0113
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG370621-01B

LTE Band 14

Peak-to-Average Ratio

Mode

Mod.

LTE Band 14 / 5SMHz

QPSK

RB Size Full RB

16QAM

64QAM

256QAM

Limit: 13dB

Full RB

Full RB

Full RB

Result

Middle CH 4.52

6.09

6.55

PASS

Mode

Mod. QPSK

16QAM

64QAM

256QAM

Limit: 13dB

RB Size Full RB

Full RB

Full RB

Full RB

Result

Middle CH 5.04

5.54

6.52

PASS

LTE Band 14 / 5MHz / QPSK

LTE Band 14 / 5MHz / 16QAM

Middle Channel / Full RB

Spectrur & Spectrur (=)
Ref Level 30,00 gbm  Offset 1160 GB Ref Level 30,00 Gam  Offset 11,60 GB
= At 30 d8  AQT 2 ms @ RBW 5 MHz At 30 d8  AQT 2 ms @ RBW 5 MHZ
(@153 view (@153 view
= S
e,
0.1 0.1
0 . 0
¥
\
103 \ 103 1}
I \
1E-0 1E-0 .
1
o o |
1E-( 1E-( T
fcr 793.0 iz ean Py + 20.00 dB fcr 793.0 iz ean Py + 20.00 dB
< D Function Samples: 130000 c Function Samples: 120000
Mean | Peak | Crast | 100 | 1% | 0.10% | 0.01% | Mean | Paak | Crast | 100 | 10 | 0.1% | 0.01% |
Trace 1 [ 22.16 dém  26.67dem | &.720d 2.4l 08 4.17 db 4.52 db +.67 cb Trace 1 [ 20.83 dém  27.96 deém 7.0¢ g8 3.07d8 5.07 db 6.06 db 0 d
bl Bl bl [T

Middle Channel / Full RB

S— @)
Ref Level 30,00 gbm  Offset 1160 GB
= At 30 d8  AQT 2 ms @ RBW 5 MHz
(@153 view
0.1
0
16-03
§
\
1E-0 -
i
1
|
1E-05;
fcr 793.0 iz ean Py + 20.00 dB
< D Function Samples: 130000
Mean | Peak | Crast | 100 | 1% | 0.10% | 0.01% |
Trace 1 [ 20.26 dém  27.67 dem 7.41 08 3.13 08 5.19 dB 6.55 db 22 db
il [

TEL : 886-3-327-3456

FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 14 / 10MHz / QPSK

Middle Channel / Full RB

LTE Band 14 / 10MHz / 16QAM

lcF 730 miiz Mean Py + 20.00 dB
= 'y Gumulative DI. Function Samples: 130000
Mean 1 Paak 1 Crest 1 100 1 100 1 | p.o1ok
Trace 1 [ 20.35 dém 27.03 dBm 7.58 dB 13 dB 13 dB B 7.22 dB
FRER D

TEL : 886-3-327-3456

Spectrum 'mJ Spectrum “"J
Ref Level 30.00 dbm  Offset 1160 dB Ref Level 30.00 dbm  Offsel 1160 0B
o At 3 AQT 2ms & RBW 10 MHz = At 30 AQT 2ms & RBW 10 MHz
(@155 view (@155 view
—— =l
o — o =
= I
00 - 00
\ \
\: 1
\ 4
¥ ;
§ \
|
\ !
| |
! .
E 1€
T
lcF 730 miiz Mean Py + 20.00 dB lcF 730 miiz Mean Pver + 20.00 dB
= 'y Gumulative DI. Function Samples: 130000 = 'y Gumulative DI. Function Samples: 130000
Mean 1 Paak 1 Crest 1 100 1 100 1 0.1% | _op.o1se | Mean 1 Paak 1 Crest 1 100 1 100 1 0.1% | __p.o1ow |
Trace 1 [ 22,18 deém 27.60 dBm 5.51 dB 2.43 dB 4.32 dB 5.04 dB 5.30 dB Trace 1 [ 21.22 dém 27.18 dBm 5.97 dB 2.93 dB 4.81 dB 54 dB 5.80 dB
L EEERERE FRER D
Spectrum mJ
Ref Level 30.00 dbm  Offset 1160 dB
o At 30 AQT 2ms & RBW 10 MHz
(@155 view

FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG370621-01B

26dB Bandwidth

LTE Band 14 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 495 | 4.81 9.73 9.77 - - - -

Mode LTE Band 14 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.89 - 9.87 - - - - -

: A5-3 of 23
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 14

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1160 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.60 OB & RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.82 dBm mi1] 15.87 dBm
2 . 791.22200 MHz - " 793.67900 MHz
¥ _ndB__ 26.00 dB _Fndn 26.00 dB
_ poted S g e A ™ e W 4.945000000 MHz 0 ~ BT, 4.805000000 MHz
! Q factar l\ 160.0 I Q factar 165.2
o - - 0 de:
Y {
10 d m\ 10 d 4 L3
-20 ; -20 L
| L N - ] S
A A= v TR o =
40 dBm -40 dBm
-s0 -s0
-60 d -60 di
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 781.222 MHz 15.82 dbm ndB down 3,545 WHz ML 1 753.675 MHz 15.87 dem ndB down 3,605 MHz
TL 1 780.522 MHz -9.87 dém ndg 26.00 dB T 1 790.612 MHz -10,53 dBm ndg 26,00 dB
T2 i 785.468 MHz q factor 160.0 T2 i 795,418 MHz -9.80 dém q factor 165.2
L JU ] - L JU -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

2 im =
Ref Level 30.00 GBm  Offset 1160 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.60 OB w RBW 300 khz
le Att 30 dB SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT be At 30 dB SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.45 dBm mi1] 16.85 dBm
794.8380 MHz A 70: 0 MHz
2 2 1
2 _ 6.00 dB) =@ - 76.00 dB
0d / \ 9.730000000 MHZ| 104 Rl AN 9.770000000 MHz|
] Q factor \ 81.7 7 Q factor 81.4]
o I 0 d8: "‘
¥ 2 i 3
10 df r 1| 10 df f‘!
/ / \
20 f L-—\ N ’ = 8
s J ~ y §
e -
a0d s
-40 dBmv
-50 -50
-60 df -60 di
CF 793.0 MHz 1001 pts Span 20.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value Y-value | _Function | Function Result
ML 1 784.838 MHz 17.45 dém ndp down 9,73 MHz Ml i 795,737 MHz 16.85 dém ndp down 9,77 MHz
TL 1 788,085 MHz -8.70 dBm nd8 26,00 d8 1 1 7B8.105 MHz -9,20 dem nd8 26,00 d&
T2 i 787.815 MHz -8.03 dém q factor 8i.7 T2 i 757675 MHz -8.88 dém q factor 814
m 2 im 2
Ref Level 30.00 GBm  Offset 1160 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.60 OB w RBW 300 khz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 14.57 dBm mi1] 15.82 dBm
792.00100 MHz 791.2620 MHz
2 2
2 26.00 dB =@ ndB 26.00 dB
10d el oo 1.885000000 MHz 104 e T TN, . 9.870000000 MHZ|
f Q factar 162.1 Q factar A 80.2
o 0 d8:
17
10 df 10 di
|
-20 -20 4
/ f L
= = 30 s 7 = . S
v | e
[~48 dem
-50 -50
60 df -60 di
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value Y-value | _Function | Function Result |
ML 1 782.001 MHz 14.57 dém ndp down 4,885 MHz Ml i 791.262 MHz 15.82 dém ndp down 9,67 MHz
T 1 790,552 MHz -11.44 dam nds 26,00 d8 T 1 7BE.DDS MHZ -10.53 dBm nds 26.00 d&
T2 1 795.438 MHz -11.17 dBm q factor 162.1 T2 1 707.B75 MHz -9.79 dBm q factor 80.2
L JU ] L JU ] e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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e% FCC RADIO TEST REPORT Report No. : FG370621-01B

SPORTON LAB.

Occupied Bandwidth

LTE Band 14 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.47 4.49 9.03 8.99 - - - -
Mode LTE Band 14 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.51 - 9.05 - - - - -
Page Number : A5-5 of 23
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 14

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

=)

Ref Level 30.00 G&m

Offset 1160 0B  RBW 100 khz

m

=)

Ref Level 30,00 dém
Att

Offset 11.60 db = RBW 100 khz

e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT - a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.60 dBm Mi[1] 14.94 dBm
2 - 792.92000 MHz - . 795.13800 MHz
i Y. B e +.465534466 MHz oo B +.485514486 MHz
i S et [ N P U Y e NS L WV, Y
10 ¢ f - 10 o e L
{ \ /
o L 0ds L
{ \ / \
/ ! 10 d f. A
\
T -0 £
\ o
\ i nnd ™\ s
v, ]
-40 dBm
-s0 -s0
60 d -60 di
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 782.92 MHz 16.60 dbm ML 1 755,138 MHz 14.94 dem
TL 1 790.76224 MHz 11.30 dBm Occ Bw 4.465534466 MHz T 1 790.76224 MHz 9,94 dBm Occ Bw 4.485514486 MHz
T2 i 795.22777 MHz 10.66 dém T2 i 795.24775 MHz 9,89 dem

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

2 im =
Ref Level 30.00 cBm  Offset 1160 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
EEEY 18.08 dBm Mi[1] 17.42 dBm
" 795.9770 MHz, 792.5000 MHz,
2 2
2 o o o, 2 9.030969031 MHz 2 - - 8.991008991 MHz
s ) SSBYN ot 1 fn VN
10 ¢ + v 10 o - -
[ | \
o 0 d8: L
| /
10 df 1 10 d I,
\ {
» ey . | \
- = - B -
| fon g A \
50 o 304 \
40 dBmy -40 dBm.
-50 -50
60 df -60 di
CF 793.0 MHz 1001 pts Span 20.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 795.877 MHz 18.08 dém [ 1 792.5 Mz 17.42 dem
T 1 788.5045 MHz 11,01 d8m 0cc Bw 9.030969031 MHz T 1 7BE.5045 MHZ 10,20 dem 0cc Bw £,991008991 MHz
T2 1 797.5355 MHz 12.28 dbm T2 1 797.4955 MHz 11.22 dém
m 2 im 2
Ref Level 30.00 cbm  Offset 1160 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.88 dBm Mi[1] 15.03 dBm
. 791.01200 MHZ] - 7933800 MHZ,
oce Bw +.505494505 MHz O = oce Bw 9.050949051 MHZ]
! A Fs LW L e e s WA Ly
10 ¢ )} - X 10 o o
o 4 0 d8:
\ !
10 df - 10 df
/ /
20 f -20 :
|
-an d -+ e
“Faam
-50 -50
60 df -60 di
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 791.012 MHz 13.88 dém [ 1 793.38 MHz 15.03 dem
T 1 790.74235 MHz 9.15 dam oce Bw 4,505494505 MHZ T 1 TBE.4B4S MHZ 9.79 dBim oce Bw 9.050949051 MHz
T2 1 795.24775 MHz 8.90 dBm T2 1 707.5355 MHz 9.96 dBm
L JU ] L JU ] e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

Conducted Band Edge

LTE Band 14 / 5MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

Spectrum mr||| Spectrum
Ref Level 20.00 dém  Offset 11.60 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.60 dg Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avgPwr
Limit ¢heck PABS Limit ¢heck PABS
o0 dh’_ﬂ! BPURIOUS ) INE_ABS PABS 20 th‘n‘E SPURIOUS _LINE_ABS PA [
10 dém 10 dBm I\
ode { 0 dem {i
-10 d8m -10 dem
SPURIOUS_LINE_ABS_ l [ SPURIGUS_LINE_ABS_ [ ‘
-20 dBm 1| -a0 dem { -
-30 dem J : 30 dém 7
] | — (
-40 dBm T \\.‘L "’\ 40 dBm M T JL‘ -
3 \
- o ] AT a
50 WW“‘] ‘FM'V'** T A T T ELpiey e e LY B ™ .
-60 dem .60 dBm I Lﬁ.
Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range Low Range Up RBW | Frequency | Powerabs |  alimit Rangelow |  Range Up RBW | Frequency | PoweraAbs | Alimit |
756000 MH2 769,000 MHz 100.000 kHz 758.06044 MHz -46.69 dBm -33.69 di 756.000 MHz 769.000 MHz 100.000 kHz 759.15934 MHz ~46.71 dbm ~33.71 db
768.000 MHz 775,000 MHz 6.250 kHz 772.37781 MHz -59.28 dém -24.28 de 769.000 MHz 775.000 MHz 5.250 kHz 774.79920 MHz -59.16 dBm -24.16 dB
775.000 MHz 788.000 MHz 100.000 kHz 78799351 MHz -19.96 dém .96 dB 775.000 MHz 788.000 MHz 100.000 kHz 777.09740 MHz -46.49 dBm -33.49 dB
788.000 MHz 793.000 MHz 100,000 kHz 788,33516 MHz 21.50 dém -8.50 dB 788 000 MH= 789.000 MHz 100.000 kHz 707 55385 MHe 21.20 dbm o080 db
789.000 MHz 808,000 MHz 6,250 kHz 802,29720 MHz -59,12 dém -24.13 dB 296,000 MHz 506,000 MHz & 250 ks 50163959 Mie 5550 dbm 300 B
T
) I [ >

18:14:20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur mr||| Spectrum
Ref Level 20.00 dém  Offset 11.60 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.60 de Mode Auto FFT
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPuwr
Limit §heck PARS Limit Gheck PABS
o0 dblfie_§PURIOUS LINE ABS PASS 20 chiRe_BPURIOUS LINE ABS PASS
10 dBm 10 dBm
oo 7 0 dem f" M
-10 d8m | -10 dem
SPURIOUS_LINE_ABS_ N [ SPURIGUS_LINE_ABS_ J
20 dBm ! 20 dem 1
|
|
-30 dBm { -30 dem - .
i it L‘—-""-—\ — \
-40 dBm 7 40 dBm t
R . ) L |
g f"l ‘“M““"‘“‘ B e i e m
60 dam T, 60 dBm [ J
Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Range Up RBW | Frequency | Powerabs |  alimit Range Low RangeUp | RBW | Frequency | PoweraAbs | Alimit |
756000 MH2 769,000 MHz 100.000 kHz 758.50989 MHz -46.28 dBm -33.23 d8 756.000 MHz 769.000 MHz 100.000 kHz 758.68681 MHz ~46.45 dbm -33.45 db
769.000 MHz 775,000 MHz 6.250 kHz 774,97451 MHz -59.47 dém -24.47 dB 769.000 MHz 775000 MHz 6,250 khz 7440380 MHe 59,20 dBm 2420 dB
775.000 MHz 788.000 MHz 100.000 kHz 78799351 MHz -29.56 dém -16.56 d& 775.000 MHz 788.000 MHz 100.000 kHz 787.88961 MHz -46.10 dBm -33.10 dB
788.000 MHz 793.000 MHz 100,000 kHz 789,89560 MHz 7.51 dém -22.49 dB 788 000 MH= 789.000 MHz 100.000 kHz 704 66484 MHZ 48 dBm 2252 db
789.000 MHz 808,000 MHz 6,250 kHz 709,44406 MHz -54,40 deém -19.40 dB 296,000 MHz 506,000 MHz & 250 ks 259.01748 MHz —38.70 dbm 1375 b
—_————
T
] I [ >
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 14 / 5SMHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrur mr||| Spectrum 7
Ref Level 20.00 dém  Offset 11.60 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.60 dg Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avgPwr
Limit §heck PARS Limit Gheck PAES
o0 dh’_ﬂ! BPURIOUS ) INE_ABS PABS 20 dhi_‘[_llP. SPURIOUS_LINE_ABS PASS
10 dem \ 10 dBm Ini
ode l\ 0 dem J ‘
-10 d8m -10 dem |
SPURIOUS_LINE_ABS_ l [ SPURIGUS_LINE_ABS_ l
-20 dgm l 1 -20 dem l‘
-30 dam } i -30 dem { ‘(
-40 dém 7 \W ,J\ -40 dBm fv\‘j
N e et it SV SSANSL 4 ey B e tray froend O O e \
50 dam I ‘ -50 dBm | ‘ .
Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
756000 MH2 769,000 MHz 100.000 kHz 758.12637 MHz -46.51 dBm -33.51 d8 756.000 MHz 769.000 MHz 100.000 kHz 758.65385 MHz ~46.57 dbm ~33.57 db
769.000 MHz 775,000 MHz 6.250 kHz 760,21429 MHz -59.22 dém -24.23 d& 769.000 MHz 775000 MHz 6,250 khz 74.00200 MHe 59,47 dbm o4 47 dB
775.000 MHz 788,000 MHz 100,000 kHz 787.99351 MHz -17.21 dém 775.000 MHz 788,000 MHz 100.000 kHz 77521429 MHz -45.63 dBrm -32.83 dB
788.000 MHz 793.000 MHz 100,000 kHz 788,36813 MHz 20.76 dem 788 000 MH= 799,000 MHz 100.000 kHz 707 55355 MHe 2015 dom 058 db
799.000 MHz 205.000 MHz 5.250 kHz 803.23427 MHz -58.92 dém -23.08 dB 759.000 MHz 806,000 MHz £.250 kHz 801.95455 MHz -55.49 dBm -20.49 db
T
) I [ >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] ] o
Spectrur Spectrum
Ref Level 20.00 dém  Offset 11.60 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.60 de Mode Auto FFT
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS Limit Gheck PABS
20 dhipe_§PURIOUS LINE ABS PASS 20 chiRe_BPURIOUS LINE ABS PASS
10 dBm 10 dBm
f L.
0de ] 0 dBm [rﬂw ']\
-10 dem | -10 dBm
SPURIOUS_LINE_ABS_ [ N [ SFURIOUS_LINE_ABS_ J |
-20 dBm l -a0 dem T |‘
30 dem \r), 30 dém /J -
40 dam — it ey le 40 dBm _— k\“
50 R -M«I ‘ R b bt | e it e T il
-60 dBm T~ttihene -50 dBm I J [
Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Range Low RangeUp | RBW | Frequency | PoweraAbs | Alimit |
756000 MH2 769,000 MHz 100.000 kHz 758.00549 MHz -46.63 dBm -33.63 dB 756.000 MHz 769.000 MHz 100.000 kHz 752,20330 MHz ~46.58 dbm -33.58 db
768.000 MHz 775,000 MHz 6.250 kHz 773.93403 MHz -58.37 dém -24.37 de 769.000 MHz 775.000 MHz 5.250 kHz 774.93706 MHz -59.51 dBm -24.51 dB
775.000 MHz 788.000 MHz 100.000 kHz 78799351 MHz -27.49 dém -14.49 d& 775.000 MHz 788.000 MHz 100.000 kHz 787.91558 MHz -45.89 dBm -32.89 dB
788.000 MHz 799,000 MHz 100000 kHz 790,19231 MHz 7.05 dBm -22.95 dB 788 000 MH= 799,000 MHz 100.000 kHz 794 37917 MHe AT ~25.45 db
799.000 MHz 508,000 MHz 5.250 kHz 799,07343 MHz -55.10 dBm -20.10 dB 799.000 MHz B06.000 MHz 6.250 kHz 799,58091 MHz -45.33 dBm -14.33 dB
Y
I 1 P
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swanranas. FCC RADIO TEST REPORT Report No. : FG370621-01B

LTE Band 14 / 5SMHz / 64QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

Spectrur

Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto FFT Ref Level 30,00 dém Offset 11.60 dB Mode 4uto FFT
SGL Count 1007100 SGL Count 100/100

@1 AvgPwr [@1 avgPwr
Limit §heck PARS Limit Gheck PAES
o0 HEFJH BPURIOUS ) INE_ABS PABS 20 dhi_‘[_llP. SPURIOUS_LINE_ABS PASS
10 dBm 10 dBm ﬂ

0 db

[ 0 dem
-10 dBrm

SPURIOUS_LINE_ABS_

-10 dBm
\ [ SPURIOUS_LINE_ABS_

} \ -20 dem:

l

|

l

i -0 dem J
| —] )

] -40 dBm | T
. N N BV . - WSSVAN

| J | P e AN NS oo, ST PO LA i)
-60 dem l = J L’L e
Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
758.000 MHz 769.000 MHz 100.000 kHz 758.64286 MHz -46.19 dBm -33.19 dB 758.000 MHz 769.000 MHz 100.000 kHz 759,50000 MHz -46.93 dBm -33.93 dB
769.000 MHz 775,000 MHz 6.250 kHz 77465067 MHz -59.34 dBm -24.34 dB 769.000 MHz 775.000 MHz 6.250 kHz 771,49051 MHz -59.38 dBm -24.38 dB
775.000 MHz 788,000 MHz 100.000 kHz 78799351 MHz -24.15 dBm -11.15 d& 775.000 MHz 788.000 MHz 100.000 kHz 775.27922 MHz -45.94 dBm -32.94 dB
788.000 MHz 799.000 MHz 100.000 kHz 788.34615 MHz 20.57 dBm -9.43 dB 788.000 MHz 799.000 MHz 100,000 kHz 707,64236 MHz 19.47 dBm -10.53 dB
799.000 MHz 506.000 MHz 6.250 kHz 805.65385 MHz -59.44 dém ~24.44 dB 795.000 MHz 806.000 MHz 6.250 kHz 801.96154 MHz -56.67 dbm -21.67 dB
) J [ i )
Date 2023 18:25:36
m
Spectrur Sp m
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.60 de Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck BAES Limit Gheck PABS
20 chife_BPURIOUS LINE_ABS PAES 20 dblfie _$PURIOUS LINE ABS PASS
10 dBm 10 dBm
e ™
0 dg ‘l 0 dem f;u,./-m\ 1
-10 d8m I -10 dBm
SPURIOUS_LINE_ABS_ ‘ [ SPURIOUS_LINE_ABS_ J |
20 dem \ 20 dem ] \
-30 dBm J -30 dem f
S — ' \ [N E_— Lt W)
-40 dBm [P -40 dBm
B Wwv] Jf“‘"““'m““""““ ™ 2 e ey S5 RTINSy L..,,‘
.60 dBm . -60 dem I J
Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs | |
758.000 MHz 769.000 MHz 100.000 kHz 758.00549 MHz -46.54 dBm -33.54 dB 756.000 MHzZ 769.000 MHz 100.000 kHz 760.53297 MHz ~46.06 dbm
769.000 MHz 775.000 MHz 6.250 kHz 770.50075 MHz -50.18 dém -24.18 dB 269.000 MHz 775.000 MHz 5.250 kHz 774.87113 MHz 59,56 dBm
775.000 MHz 788,000 MHz 100.000 kHz 78799351 MHz -28.76 dBm -15.76 d& 775.000 MHz 788.000 MHz 100.000 kHz 787.95455 MHz -45.62 dBm -32.82 dB
788.000 MHz 799.000 MHz 100.000 kHz 790.53297 MHz 5.53 dBm -24.41 dB 788.000 MHz 799.000 MHz 100,000 kHz 793,52198 MHz ©.87 dbm 2413 dB
799.000 MHz 806,000 MHz 6.250 kHz 799.56294 MHz -56.32 dBm -21.32 dB 799.000 MHz 806.000 MHz 6.250 kHz 799,01748 MHz -48.61 dBm -13.61 dB
] J (] j >
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 14 / 10MHz / QPSK

LTE Band 14 / 10MHz / 16QAM

Band Edge / Full RB

Band Edge / Full RB

Spectrum

Ref Level 30,00 dém Offset 11.60 dB
SGL Count 100/100

Mode Auto FFT

Spectrum

Ref Level 30.00 dém
SGL Count 100/100

Offset 11.60 dB Mode Auto FFT

@1 Avgrwr (@1 Avgrwr
Limit Gheck PABS Limit Gheck
20 chife_SPURIOUS LINE ABS PABS 20 dbife_$PURIOUS LINE ABS
10 dem 10 dBnmr
e R~
0 dBm { W 0 dBm /""”Y'ﬁ el ‘
-10 dBm
US_LINE_ABS_ / l [ SPURIOUS_LINE_ABS_ , 1
J -20 dBm ! \
] \ _ )
‘JJJ \‘-‘ 30 dBm w-/, y
] 40 dBm
ot [~
L
b U —— o P
-
-60 dBm
Start 758.0 MHz 5005 pts Stop 806.0 MHz Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 758.68681 MHz -46.82 dBm -33.82 dB 758,000 MHz 769.000 MHz 100.000 kHz 758.46703 MHz -46.57 dBm -33.57 dB
769,000 MHz 775.000 MHz 6.250 kHz 770.78921 MHz -59,52 dBm -24,52 dB 769,000 MHz 775.000 MHz 6,250 kHz 773.60040 MHz -59.42 dBm -24.42 dB
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -32.80 dBm -19.80 dB 775,000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -31.80 dBm -18.680 dB
788,000 MHz 799.000 MHz 100.000 kHz 793.34615 MHz 4.98 dBm -25.02 dB 788,000 MHz 799.000 MHz 100.000 kHz 793.06044 MHz 3.82 dBm -26.18 dB
799,000 MHz 806.000 MHz 6,250 kHz 799.05245 MHz -46.16 dBm -11.16 dB 799,000 MHz 806.000 MHz 6.250 kHz 799.09441 MHz -46,09 dBém -11.09 d&
_— —_—
] (] ) (]
18:56:43

LTE Band 14 / 10MHz / 64QAM

Band Edge / Full RB

Spectru

Ref Level 30,00 dém Offset 11.60 dB
SGL Count 100/100

Mode Auto FFT

@1 Avgrwr
Limit Gheck PABS
20 chife_SPURIOUS LINE ABS PABS
10 dem
0 dem gpreeter e A
-10 dBm ’ \‘
SPURIOUS_LINE_ABS_ } |
-20 dBrv f
' \
-20 der \
40 dp My
e
R et Y VIRV i e s il L
WMN
-60 dB
Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 758.77473 MHz -46.68 dBm -33.66 dB
769,000 MHz 775.000 MHz 6.250 kHz 774.53546 MHz -59,32 dBm -24,32 dB
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -35.80 dBm -22.80 dB
788,000 MHz 799.000 MHz 100.000 kHz 794.17033 MHz 3.14 dBm -26.86 dB
799,000 MHz 806.000 MHz 6,250 kHz 799.10140 MHz -48,43 dBm -13.43 db
_—
J | "3
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG370621-01B

Conducted Spurious Emission

LTE Band 14 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
[ spectru i
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PABE Limit Fheck
INE_ABS PABS 10 Aé;%—- JRIOUS INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
30 d8 -30 dBm
-40 dBm -40 dBm
. RS e v s N
-50 dBm -50 dbm
70 d8 70 dBm
-80 dBm -80 dBm
-90 der -90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 7E8.000 MHz 100.000 kHz 632.57396 MHz -56.80 dBm -43.80 dB 30,000 MHz 756.000 MHz 100.000 kHz 620.19879 MHz -56.58 dBm -43.98 dB
805.000 MHz 1.000 GHz 100.000 kHz 813.16356 MHz -56.38 dbm -43.38 dB 805,000 MHz 1,000 GHz 100.000 kHz 888.51225 MHz -56.56 dBm -43.56 db
1.000 GHz 3.000 GHz 1.000 MHz 1.57711 GHz -44.38 dBm -31.38 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.58210 GHz -44.,60 dBm -31.60 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.99335 GHz -41.21 dBm -28.21 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.992385 GHz -41.26 dBm -28.26 dB
— —_— ~ —
{ L J - L L J v
18:
Highest Channel / QPSK
Spectrum 2
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit \lhﬁrk PAFS
ine _$PURIOUS_LINE_ABS PABS
-10 ddH I
SPURIOUS_LINE_ABS
-20 dem
-30 de:
-40 dB
‘ B e e IR
-50 dem—
-70 dém
-80 des
-90 de:
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 758,000 MHz 100.000 kHz 625,00327 MHz -56.83 dBm -43.83 dB
805.000 MHz 1,000 GHz 100.000 kHz 805,12184 MHz -56.02 dBm -43.02 d8
1.000 GHz 3.000 GHz 1.000 MHz 1,58710 GHz -45.17 dBm -32.17 d&
3.000 GHz 8.000 GHz 1.000 MHz 6.95535 GHz -41,37 dBm -28.37 d8
i
{ Lo
Date: 13.NOV.2023 18:23:38
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swanranas. FCC RADIO TEST REPORT Report No. : FG370621-01B

LTE Band 14 / 10MHz

Middle Channel / QPSK

Spectrum Kél
Ref Level 0.00 dém Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit \‘lhrrk PAFS
_10 diRe Imllm(\u,_ INE_ABS PABS
SPURIOUS_LINE_ABS
-20 dém
-30 dB
-40 dE:
..—M“-i‘_ 'ﬂ—mm
-50 dem—j
-70 dém
-80 des
-90 de
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 758,000 MHz 100.000 kHz 750,93887 MHz -56.90 dBm -43.90 dB
805.000 MHz 1,000 GHz 100.000 kHz 986,71895 MHz -56.45 dBm -43.45 dB
1.000 GHz 3,000 GHz 1.000 MHz 1.57761 GHz -43.96 dBm -30.96 dB
3.000 GHz 8,000 GHz 1.000 MHz 5.88796 GHz -41.29 dBm -28.29 dB
- —_—
Ll 1 wa
Date: 13.NOV.2023
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swanranas. FCC RADIO TEST REPORT Report No. : FG370621-01B

Mask

LTE Band 14 / 5MHz / QPSK

Lowest Channel / 1RB

Spectrum [ Spectrum [
Ref Level 30.40 ddm _ OHset 11.50 d& Mode Sweep Ref Level 30.40 ddm _ OHset 11.50 d& Mode Sweep
Limit qheck PA Limit qheck PA
20 dbm it 20 dbm F
; | | e
0 dB ’ + 0 dB T ‘
|
-10d8m \| 10 dAm: |
20 dBm - 20 dBm
4
-30 dBm y -30 dBm
! AT,
-40 dBm . + -40 dBm f 2
A \ o | e
-50 dB — - prow— -50 dBm S ——
-600 dBm -600 dBm
CF 790.5 MHz 691 pts Span 25.0 MHz CF 790.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
TH Power 24.29 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 24.07 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | _Frequency | Powerabs | powerRel |  alimit | Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |
~12.500 MHz “5.000 MRz | 100.000 kHz 78406884 MHz 2 67 dBm 63,16 dB ~34.16 0B ~12.500 MHz “5.000 MRz | 100.000 kHz 78406884 MHz ~50.08 dBm 74.16 dE
5,000 MHZ 2.500 MHz | 100.000 kHz 787.98188 MHz 19.66 dBm 43,95 dB 18.95 dB 5,000 MHZ 2.500 MHz | 100.000 kHz 787.98188 MHz 50.56 dBm 74.63 dB .
2,500 MHz 5.000MHz | 100.000kHz 75301312 MHz -43.73 deém 7402 d8 -40.02 dB 2,500 MHz 5.000MHz | 100.000kHz 79301812 MHz -18.33 dBm -43.05 dB -18.05 dB
5,000 MHz 12,500 MHz | 100.000 kHz 79596739 MHz 47,75 dBm -72.04 dB 7.04 d8 5,000 MHz 12,500 MHz | 100.000 kHz 79700362 MHz —44.77 dBm -68.84 db 84 d8
L JL J L JL J

Lowest Channel / Full RB

Spectrum

Ref Level 30.40 dBm__ Offset 11.60 db Mode Sweep

(@ 1Rm Max
Umit gheck Afs
pe 20
0 dém:
0 di
-10
-20 dém:
30 dBm o o
J — TN TN -
-40 dBm: - R T
60 dBm
CF 790.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
Ti Power 23.67 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangetow | Rongeup | RBW | Frequency | Powerabs | PowerRel |
-12.500 MHz -5.000 MHz 100.000 kHz 785.33606 MHz -33.75 dBm -57.41 dB
-5.000 MHz -2.500 MHz 100.000 kHz 78798188 MHz -26.55 dBm -50.22 dB
2.500 M 5.000 MHz 100.000 kHz 793.01812 MHz -26.34 dBm -50.01 dB
5.000 MHz 12.500 MHz 100.000 kHz 795.66304 MH2 -31.57 dBm -55.24 dB
L )it ] SR e
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swanranas. FCC RADIO TEST REPORT Report No. : FG370621-01B

LTE Band 14 / 5MHz / 16QAM

Lowest Channel / 1RB

Spectrum ica Spectrum ica
Ref Level 30.40 ddm _ OHset 11.50 d& Mode Sweep Ref Level 30.40 ddm _ OHset 11.50 d& Mode Sweep
Limit qheck Limit qheck
<20 <20
20 dbm n 20 dbm (\
A “ o ‘
0 dB T 0 dB T
| [
-10 dém t =10 dBm: T
|
-0 dam L -0 dam -
-30 dém - -30 dém FJ
- [
-40 dBm -40 dBm t
A I
it M e A
-50 dar L — -50 dam - = - = \
-600 dBm -600 dBm
CF 790.5 MHz 691 pts Span 25.0 MHz CF 790.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 23.58 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 23.63 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | _Frequency | Power Abs | PowerRel | Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel |  aAlimit |
~12.500 MHz “5.000 MRz | 100.000 kHz | 78461232 MHz 223 dBm 67,81 ~12.500 MHz “5.000 MRz | 100.000 kHz 78406884 MHz ~50.21 oBm 74.04 dE 3004 0B
-5.000 MHz -2.500 MHz | 100.000 kHz 787.98188 MHz -19.20 dBm -5.000 MHz -2.500 MHz | 100.000 kHz 787.98188 MHz -50.44 dBm -74.06 dB -49.06 d
2,500 MHz 5.000MHz | 100.000kHz  754.73343 MHz -50.39 dem 2,500 MHz 5.000MHz | 100.000kHz 79301812 MHz -18.64 dBm -42.27 dB
5,000 MHz 12,500 MHz | 100.000 kHz 79589493 MHz 48,29 dBm 5,000 MHz 12,500 MHz | 100.000 kHz 79693116 MHz —44.61 dBm -58.24 dB
- -
L JL J L JL J

Lowest Channel / Full RB

Spectrum

Ref Level 30.40 dBm__ Offset 11.60 db Mode Sweep

[@17m May
Limit §heck vafks
p< 20
104
0 e ‘
-10 dém ‘
|
-20 dém i
30 dBm
Jrantinrt LT Sy
-40 dBm o
-50 dm-—= =
-60 dBm
CF 790.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 22,64 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | Rangeup | RBW | Frequency | Power Abs | PowerRel | ALimit |
~12.500 MHz “5.000 MRz | 100.000 kHz 78537310 MHz ~36.17 dBm 238148
-5.000 MHz -2.500 MHz | 100.000kHz 76798168 MHz -28.51 dBm 26,15 dB
2,500 MHz 5.000MHz | 100.000kHz  793.01812 MHz -28.31 dBm 26,45 dB
5.000 Wi 12.500 MKz | 100.000 kHz | 79566304 MHZ “34.43 dBm 22,07 dB

TEL : 886-3-327-3456 Page Number 1 A5-14 of 23
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 14 / 5MHz / 64QAM

Lowest Channel / 1RB

Spectrum

Spectrum

(=]

Ref Level 30.40 d2m

Offset 11.60 d&

Mode Sweep

Ref Level 30.40 d2m

Offset 11.60 d&

Mode Sweep

Limit qheck Limit qheck
<20 <20
20 d!im (\ 20 U!im P
d 10 d T ‘
0 dB ! 0 dB
B If |
10 dem | -\ -10 dom
-0 dam \ -0 dam ‘)
-30 dBm -30 dBm ,I
)| A\
[ fh
40 dBm -40 dBm 1t
| Y { I
- Y A
0 dam . WL - \ i 50 dam— ———— re——
-600 dBm -600 dBm
CF 790.5 MHz 691 pts Span 25.0 MHz CF 790.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 22.39 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz TH Power 22,46 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW Frequency | PowerAbs | PowerRel |  Alimit Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel | it
~12.500 MHz “5.000 MRz | 100.000 kHz | 783,99638 MHz 46,23 dBm 68,63 dB ~33.63 0B ~12.500 MHz “5.000 MRz | 100.000 kHz 78403261 MHz ~50.26 oBm
-5.000 MHz -2.500 MHz | 100.000 kHz 787.98188 MHz -22,35 dBm -44.75 dB -16.75 dB -5.000 MHz 2.500 MHz | 100.000 kHz 786,27899 MHz -51.07 dBm
2,500 MHz 5.000MHz | 100.000kHz  753.35145 MHz -50.56 d2m -73.36 dB -48.36 dB 2,500 MHz 5.000MHz | 100.000kHz 79301812 MHz -21.69 dBm -19.15dB
5,000 MHz 12,500 MHz | 100.000 kHz 797.00362 MHz 49,82 dBm -72.21 dB z 5,000 MHz 12,500 MHz | 100.000 kHz 79693116 MHz 45,37 dBm 3.3 dB
- -
L JL J L JL J
Spectrum ¥
Ref Level 30.40 dBm__Offset 1150 d& Mode Sweep
[@17m Max
Limit §heck vafks
p< 20
104
0 e
-10 dBm
-20 dém
30 dBm
-40 dBm e Libary [in 4o
-60 dBm
CF 790.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 21.77 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | Rangeup | RBW | Frequency | Power Abs | PowerRel | ALimit
~12.500 MHz “5.000 MRz | 100.000 kHz 78540942 MHZ ~39.50 dBm E ~26.36 dB
-5.000 MHz -2.500 MHz | 100.000kHz  767,93168 MHz -28.61 dBm -26.38 dB
2,500 MHz 5.000MHz | 100.000kHz  793.01812 MHz -30.11 dBm - 26,88 d
5.000 M 12.500 MKz | 100.000 kHz | 79620652 MHZ -37.06 dBm 58,33 dB 23,83 d
CEERREE ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 14 / 5MHz / QPSK

Middle Channel / 1RB

Spectrum

Spectrum

(=]

Ref Level 30.40 d2m

Offset 11.60 d&

Mode Sweep

Ref Level 30.40 d2m

Offset 11.60 d&

Mode Sweep

Limit qheck Limit qheck
<20 <20
20 dbm It 20 dbm F
; | e |
0 dB i { 0 dB 7
| |
104 1 -10 dAm:
20 dBm - 20 dem
\
-30 dBm -30 dBm
|
/ A o
o -40 dBm i 1
7\ /
e W S SV W — |50 e = e —
-600 dBm
CF 793.0 MHz 691 pts Span 25.0 MHz CF 793.0 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 24.18 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 23.97 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW Frequency | Power Abs | PowerRel | it Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 78656884 MHz 2 65 dBm 68,83 dB ~12.500 MHz “5.000 MRz | 100.000 kHz 786 49638 MHz ~49.63 0Bm ~73.60 dE ~38.60 06
-5.000 MHz -2.500 MHz | 100.000 kHz 790.48188 MHz -20,29 dBm 4447 dB -5.000 MHz -2.500 MHz | 100.000 kHz 790.48188 MHz -50.39 dBm -74.36 dB -49.36 d8
2,500 MHz 5.000MHz | 100.000kHz 75551312 MHz -50.46 d2m 2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -15.65 dBm -43.62 dB -18.62 dB
5,000 MHz 12,500 MHz | 100.000 kHz 799.43116 MHz 47,75 dBm 5,000 MHz 12,500 MHz | 100.000 kHz 79950362 MHz 43,63 dbm -67.60 db 2.60 df
- -
L JL J L JL J
Spectrum ¥
Ref Level 30.40 dBm__Offset 1150 d& Mode Sweep
[@17m Max
Limit §heck vafks
p< 20
104
0 e
-10
-20 dém
30 dam T T,
o A,
-40 dBm — —
.-50-din
-60 dBm
CF 793.0 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 23.61 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | Rangeup | RBW | Frequency | Power Abs | PowerRel | ALimit
~12.500 MHz “5.000 MRz | 100.000 kHz 787 80072 MHz ~33.62 dBm ~57.26 dE 22,26 dB
-5.000 MHz -2.500 MHz | 100.000kHz 79043168 MHz -25.33 dBm 43,93 dB 2359 dB
2,500 MHz S.000MHz | 100.000kHz 79551812 MHz 50.01 d8 -2501d8
5.000 M 12.500 MKz | 100.000 kHz | 79841667 MHZ -57.35 dE 2235 dB
AR e
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e’ FCC RADIO TEST REPORT Report No. : FG370621-01B

SPORTON LAB.

LTE Band 14 / 5MHz / 16QAM
Middle Channel / 1RB

Spectrum ica Spectrum ica
Ref Level 30.40 ddm _ OHset 11.50 d& Mode Sweep Ref Level 30.40 ddm _ OHset 11.50 d& Mode Sweep
Limit qheck Limit qheck
<20 <20
20 d!im 20 U!im F
: 10 d |
0 dB LEL 7 ‘
-10 dém t -10 dBm
\ !
-0 dam | -0 dam -
1 /
-30 dBm ,J -30 dBm |
’J\ . Y
-40 dBm t -40 dBm i l{‘
" ) AN T W,
y L f A
50 dam— I —_— 50 e A o
-600 dBm -600 dBm
CF 793.0 MHz 691 pts Span 25.0 MHz CF 793.0 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 23.59 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 23.30 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | _Frequency | Power Abs | PowerRel | Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel | it
~12.500 MHz “5.000 MRz | 100.000 kHz 78643638 MHz 42,29 dBm -68.08 ~12.500 MHz “5.000 MRz | 100.000 kFz 786 56884 MHz ~49.67 0Bm ~72.96 dE
-5.000 MHz -2.500 MHz | 100.000 kHz 790.48188 MHz -17.45 dBm -5.000 MHz -2.500 MHz | 100.000 kHz 790.48188 MHz -50.25 dBm -73.54 dB
2,500 MHz 5.000MHz | 100.000kHz  757.32371 MHz -50.66 d2m 2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -15.08 dBm -42.33 dB
5,000 MHz 12,500 MHz | 100.000 kHz 79950362 MHz 48,00 dBm 5,000 MHz 12,500 MHz | 100.000 kHz 79945739 MHz —44.80 dBm -68.10 dB
- -
L JL J L JL J

Middle Channel / Full RB

Spectrum

Ref Level 30.40 dBm__Offset 1150 d& Mode Sweep
[@17m Max
Limit §heck vafks
p< 20
104
0 e
-10 dém
-20 dém
30 dBm
0 M.‘ e AT I
vMM““'LL, o
-60 dBm
CF 793.0 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 22.57 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | Rangeup | RBW | Frequency | Power Abs | PowerRel | ALimit
~12.500 MHz “5.000 MRz | 100.000 kHz 787 80072 MHz ~39.16 dBm ~61.73 di ~26.73 B
-5.000 MHz -2.500 MHz | 100.000kHz 79043168 MHz -28.61 dBm 26,18 dB
2,500 MHz S.000MHz | 100.000kHz 79551812 MHz -29.04 dBm -26.61d8
5.000 M 12.500 MKz | 100.000 kHz | 798,01812 MHz 36,33 dEm 24,40 dB
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e’ FCC RADIO TEST REPORT Report No. : FG370621-01B

SPORTON LAB.

LTE Band 14 / 5MHz /| 64QAM
Middle Channel / 1RB

Spectrum ica Spectrum ica
Ref Level 30.40 ddm _ OHset 11.50 d& Mode Sweep Ref Level 30.40 ddm _ OHset 11.50 d& Mode Sweep
Limit qheck Limit qheck
<20 <20
20 d!im P 20 d!im P
d 10 d \‘
0 dB L 0 dB
-10 dBm f al -10 d8m I
-0 dam -20 dam ‘i
-30 dBm i -30 dBm Il
| / I\
-40 dBm 4 i -40 dBm T
A f 7
/
|50 doro: et Bt [ — LT L smrsramm e i “ e S —— T —
-600 dBm -600 dBm
CF 793.0 MHz 691 pts Span 25.0 MHz CF 793.0 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
TH Power 22,49 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz TH Power 22.15 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | Frequency | Power Abs | PowerRel |  aLi Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |
~12.500 MHz “5.000 MRz | 100.000 kHz 78643638 MHz 46,53 dBm 63,02 dB ~34.02 0B ~12.500 MHz “5.000 MRz | 100.000 kHz 786 60507 MHz ~50.77 dBm 7291 06
-5.000 MHz -2.500 MHz | 100.000 kHz 790.48188 MHz -22,79 dBm -45.29 dB -20.29 dB -5.000 MHz -2.500 MHz | 100.000 kHz 790.48188 MHz -51.09 dBm -73.23 dB -48.23 dB
2,500 MHz 5.000MHz | 100.000kHz  757.23343 MHz 5112 dém 73.61d8 4861 dB 2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -21.73 dBm 4393 dB -18.93dB
5,000 MHz 12,500 MHz | 100.000 kHz 799.39433 MHz -50.00 dém -72 49 dB 37,49 d8 5,000 MHz 12,500 MHz | 100.000 kHz 79943116 MHz 45,81 dbm -57.95 db 2.95 df
-~ -
L JL J o L JL J

Middle Channel / Full RB

Spectrum

Ref Level 30.40 dBm__ Offset 11.60 db Mode Sweep

[@17m May
Limit §heck vafks
p< 20
104
0 e ‘
-10 dBm L
|
30 dBm
v b, |
- " I
-40 des il T T
N B ¥
-60 dBm
CF 793.0 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 21.66 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Rangelow | Rangeup | RBW | Frequency | Power Abs | PowerRel | ALimit
~12.500 MHz “5.000 MRz | 100.000 kHz 787 80072 MHz ~39.97 dBm E ~26.64 B
-5.000 MHz -2.500 MHz | 100.000kHz 79043168 MHz -28.22 dBm 2588 dB
2,500 MHz S.000MHz | 100.000kHz 79551812 MHz -30.19 dBm -26.86 dB
5.000 M 12.500 MKz | 100.000 kHz | 798,01812 MHz -38.16 dBm 2482 dB
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e’ FCC RADIO TEST REPORT Report No. : FG370621-01B

SPORTON LAB.

LTE Band 14 / 5MHz / QPSK
Highest Channel / 1RB

Spectrum ica Spectrum ica
Ref Level 30.40 ddm _ OHset 11.50 d& Mode Sweep Ref Level 30.40 ddm _ OHset 11.50 d& Mode Sweep
Limit qheck 3 Limit qheck
<20 <20
20 dbm It 20 dbm i
; | e |
0 dB + 0 dB
| [
=10 dAm: t =10 dBm: 7
|
-0 dam -0 dam
-30 dBm -30 dBm 4
-40 dBm L ~40 dBm f“/ . |
\, \
A | | S \
e ! = 50 oA = =
-600 dBm -600 dBm
CF 795.5 MHz 691 pts Span 25.0 MHz CF 795.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 24,14 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 23.75 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  aLi Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel | it
~12.500 MHz “5.000 MRz | 100.000 kHz 78906884 MHz 207 dBm 68,21 d8 33214 ~12.500 MHz ~5.000 MRz | 100.000 kHz 788 39638 MHz ~48.31 0Bm ~72.06 dE
+5.000 MHz -2.500 MHz | 100.000 kHz 79298188 MHz -20,39 dBm 44,53 dB -19.53 d8 +5.000 MHz -2.500 MHz | 100.000 kHz 79298188 MHz -49.92 dBém -73.67 dB
2,500 MHz 5.000MHz | 100.000kHz  758.01312 MHz -50.61 deém 7475 d8 40,75 dB 2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -18.77 dBm 4252 dB
5,000 MHz 12,500 MHz | 100.000 kHz | B02.00362 MHz 48 45 dBm -72 60 dB 37.60 d8 5,000 MHz 12,500 MHz | 100.000 kHz | B0142391 MHz 42,93 dBm -65.67 db
-~ -
L ) J o L ] J -

Highest Channel / Full RB

Spectrum

Ref Level 30.40 dBm__ Offset 11.50 d@ Mode Sweep
[@17m Max
Limit gheck paks
p<20
104
0de ‘f
-10 dém 1
20 dam W
30 dam
i
0 i ki,
Pl
50 e 1 ~ i
-60 dam
CF 795.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 23,48 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kMz
Rangelow | Rangeup | RBW | Frequency | Power Abs | PowerRel | ALimit |
~12.500 MHz ~S.000 MRz | 100.000KHz 79040942 MHz 34,90 dBm 58.47 0B 2347 08
-5.000 MHz 2500 MHz | 100.000kHz | 792.98186 MHz -26.85 dBm 0.33 dé 2533 dB
2,500 MHz 5.000 MHz | 100.000kHz | 79801812 MHz -27.75 dBm -51.23 B 26,23 d8
5.000 W 10,500 MHz | 100.000 kHz | BO0.65304 MHz _35.43 dBm _58.93 de 23,03 d&
A e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 14 / 5MHz / 16QAM

Highest Channel / 1RB

Spectrum

Spectrum

(=]

Offset 11.60 d&

Ref Level 30.40 d2m

Offset 11

Mode Sweep Ref Level 30.40 d2m

.60 d8 Mode Sweep

Limit Gheck Limit Gheck

P < 201 P < 201
20 dbm 1r 20 dbm

» ‘\ 10 d
0 de B 0 de

[
-10 dBm t -10 dBm
-20 dam ‘ -20 dam
-30 dém \I -30 dém
AN
-40 dBm f = -40 dBm
A h'a

50 48y = I v - -0 der v v
-60 deém -60 deém
CF 795.5 MHz 691 pts Span 25.0 MHz CF 795.5 MHz

691 pts

Span 25.0 MHz

Spectrum Emission Mask
Tx Power 23.51 dBm

Spectrum Emission Mask
Tx Power 23.28 dBm

Standard: None

Tx Bandwidth 5.000 MHz RBW  100.000 kHz

standard: None
Tx Bandwidth 5.000 MHz

RBW  100.000 kHz
it

L JL

Range Low | Rangeup | RBW Frequency | PowerAbs | PowerRel |  alimit | Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |
~12.500 MHz “5.000 MRz | 100.000 kHz 78903261 MHz 2,03 dBm 67.5 ~32.54 B ~12.500 MHz “5.000 MRz | 100.000 kHz ___ 789,03261 MHz ~49.28 dBm 7
-5.000 MHz -2.500 MHz | 100.000 kHz 792.98188 MHz -19.81 dBm -18.32 dB -5.000 MHz 2.500 MHz | 100.000 kHz 792,98188 MHz -50.31 dBm
2,500 MHz 5.000MHz | 100.000kHz  758.01312 MHz -50.84 d2m -40.35dB 2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -15.33 dBm
5,000 MHz 12,500 MHz | 100.000 kHz | B02.00362 MHz 49,81 dBm 3731 d8 5,000 MHz 12.500 MHz | 100.000 kHz 80153261 MHz —44.45 dBm
2 g 2 g
J L JL J

Highest Channel / Full RB

Spectrum

Ref Level 30.40 dBm__ Offset 11.60 db Mode Sweep

heck

10 df

0 de

-10 dém ‘

-20 dem i i

30 dem
[

gl

L

-40 dBm -

50 <l —

-50 dBm

GF 795.5 MHz 691 pts

Standard: None
T Bandwidth 5.000 MHz

Spectrum Emission Mask
Tx Power 22.45 dBm RBW

Power Rel

Rangelow | RongeUp | RBW | Frequency | Powerabs |

-12.500 MHz -5.000 MHz 100.000 kHz 790.26440 MHz -35.82 dBm -58.27 dB
-5.000 MHz -2.500 MHz 100.000 kHz 792,98188 MHz -28.39 dBm
2.500 MHz 5.000 MHz 100.000 kHz 01812 MHz -29.06 dBm
5.000 M 12.500 MHz 100.000 kHz B801.20652 MHz -36.63 dBm
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e’ FCC RADIO TEST REPORT Report No. : FG370621-01B

SPORTON LAB.

LTE Band 14 / 5MHz / 64QAM
Highest Channel / 1RB

Spectrum ica Spectrum ica
Ref Level 30.40 ddm _ OHset 11.50 d& Mode Sweep Ref Level 30.40 ddm _ OHset 11.50 d& Mode Sweep
Limit qheck Limit qheck
<20 <20
20 db T 20 cm f.'
d ‘ 104 ]
LEL 1 0 dB
/| |
-10 d8m " -10 d8m
-0 dam \ -0 dam ‘i
-30 dBm -30 dBm |
AN Il
f | b
-40 dBm -40 dBm i
£ J‘J L " N
Bt e me—— - N— - e = R
-600 dBm -600 dBm
CF 795.5 MHz 691 pts Span 25.0 MHz CF 795.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 22.41 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 22.08 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low RangeUp | RBW | Frequency | Powerabs | PowerRel ALimit Range Low RangeUp | RBW Frequency Power Abs | Power Rel | it
~12.500 MHz “5.000 MRz | 100.000 kHz 78903261 MHz 46,53 dBm 68,93 dB ~33.93 0B ~12.500 MHz “5.000 MRz | 100.000 kHz 788 96014 MHz ~50.31 oBm 7239 dE
-5.000 MHz -2.500 MHz | 100.000 kHz 792.99188 MHz -22,37 dBm -44.77 dB -16.77 dB -5.000 MHz -2.500 MHz | 100.000 kHz 792,40217 MHz -50.62 dBm -72.70 dB
2,500 MHz 5.000MHz | 100.000kHz  758.96014 MHz -50.78 dem 7315 d8 -48.19 dB 2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -22.24 dBm -44.31d8
5,000 MHz 12,500 MHz | 100.000 kHz | B02.00362 MHz 49,83 dBm -72.24 dB 37.24 d8 5,000 MHz 12,500 MHz | 100.000 kHz | B0193116 MHz -45.07 dbm -58.14 dB
-~ -
L JL J S L L J

Highest Channel / Full RB

Spectrum
Ref Level 30.40 dBm__ Offset 11.60 db Mode Sweep

[@17m Max
Limit gheck paks
p<20
104
048 I 1
-10 dam \
| \
30 dam
o e,
puas-H ool
-40 dem —r WL
CF 795.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 21.54 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kMz
Rangelow | Rangeup | RBW | Frequency | Power Abs | Power Rel | ALimit
~12.500 MHz ~S.000 MRz | 100.000KHz 79044565 MHz ~35.70 dBm 2004 d8
-5.000 MHz 2500 MHz | 100.000kHz | 792.98186 MHz -28.63 dBm 2517 dB
2,500 MHz 5.000 MHz | 100.000 kHz 01812 MHz -30.39 dBm -51.93 d& 2693 d8
5.000 W 10,500 MMz | 100.000kHz | BO1.13406 MHz -58.29 de 23,00 d&
AR e

TEL : 886-3-327-3456 Page Number 1 A5-21 of 23

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 14 / 10MHz / QPSK LTE Band 14/ 10MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
@) ((specrum | =
Ref Level 30.40 dém _ Offset 11.60 d& Mode Sweep Ref Level 30.40 dBm__ Offset 11.60 dB Mode Sweep
@ 1Rm Max [®1Rm Max
Limit heck pafbs Limit fheck PaEs
p< 200 p< 200
20 dbm 20 db
10 dBm 10 dem
0 dm - 0 dém i M-t
-10 d8 } -10 dBm i
-20 dBm f -20 dBm i
-30 der — — -30 dBm I
— y »
L Mm% o .
40 dB e, -40 dBm S
. N - o
o " . AN
-50 dBm e R — -50 dBm e —
-60 der -60 dBm
CF 793.0 MHz 691 pts Span 50.0 MHz CF 793.0 MHz 691 pts Span 50.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 23.25 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 22.24 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-25.000 MHz -10.000 MHz | 100.000 kHz 78296377 MHz -29.83 dBm -62.08 de -28.08 dB -25.000 MHz -10,000 MHz | 100.000 kHz 782.96377 MHz -43.68 dBm -65.92 d8 -30.92 db
-10.000 MHz -5.000 MHz | 100.000 kHz 757.96377 MHz -29.15 dém -52.40 B 27,40 dB -10.000 MHz -5.000 MHz | 100.000 kHz 787.96377 MHz -31.66 dBm -53.90 d& -28.90 dB
5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -29.66 dBm -52.51 db -27.91d8 5.000 MHz 10000 MHz | 100.000 kHz 798.03623 MHz -32.15 dBm -54.39 dB -29.39 db
10.000 MHz 25.000 MHz | 100.000 kHz 80354348 MHz -37.58 dém -60.83 da -25.83 de 10.000 MHz 25,000 MHz | 100.000 kHz 803.10870 MHz -39.44 dBm -51.69 dB -26.69 dB
— —
l )il ] ARRRREEED L )i ] WRRRRED e
19:01:4 19:
LTE Band 14 / 10MHz / 64QAM
Middle Channel / Full RB
(s
v
Ref Level 30.40 dém _ Offset 11.60 d& Mode Sweep
@ 1Rm Max
Limit Gheck PABS
p< 200
20 dbm
10 dBm
0 do TS . ‘
10 ds |
-20 dBm \
-30 dBm
_
-40 dg - -
W T
-50 dBm — ! e
-60 der
CF 793.0 MHz 691 pts Span 50.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 21.25 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit
-25.000 MHz -10.000 MHz | 100.000 kHz 782.74638 MHz -47.69 dBm -62.94 d& -33.94 dB
-10.000 MHz -5.000 MHz | 100.000 kHz 757.96377 MHz -35.60 dBm 56,85 B -31.85 dB
5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -35.45 dém -56.69 db -31.65 d&
10.000 MHz 25.000 MHz | 100.000 kHz 80354348 MHz -40.95 dem -62.21 da -27.21 d8
l )il ] [T
TEL : 886-3-327-3456 Page Number 1 A5-22 of 23

FAX : 886-3-328-4978




ssamon s, FCC RADIO TEST REPORT Report No. : FG370621-01B
Frequency Stability
Test Conditions LTE Band 14 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0035
40 Normal Voltage 0.0003
30 Normal Voltage 0.0054
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0053
0 Normal Voltage 0.0015
PASS
-10 Normal Voltage 0.0049
-20 Normal Voltage 0.0189
-30 Normal Voltage 0.0110
20 Maximum Voltage 0.0159
20 Normal Voltage 0.0000
20 Battery End Point 0.0019
Note:

1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage = 4.2 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A5-23 of 23
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 25

Peak-to-Average Ratio

Mode

Mod.

LTE Band 25/ 20MHz

QPSK

RB Size Full RB

16QAM

64QAM 256QAM Limit: 13dB

Middle CH 4.96

Full RB

Full RB Full RB Result

5.83

6.32

PASS

LTE Band 25/ 20MHz / QPSK

LTE Band 25 / 20MHz / 16QAM

Middle Channel / Full RB

Spectrur 42 Spectrur o
Ref Level 30.00 GBm  Offset 12,50 b Ref Level 30.00 GBm  Offset 12,50 b

= att 30de AQT 2ms ® RBW 20 MHz = att 30de AQT 2ms ® RBW 20 MHz

@153 view @153 view

0.1 0.1 ~

001 001

i
\
1E- -~ 1E-
e
| \
\ \
E-04 v E-04 +
| 5
16D t 16D
CF 186 GHz Aean Pwr + 20.00 dB CF 186 GHz Mean Pyr + 20.00 dB.
Gomplementary Cumulative Distribution Function Samples: 130000 Gomplementary Cumulative Distribution Functio Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 | ean | Peak | Crest | 10%% | 1% | 0.1% | _n.o10e |
Trace 1 [ 2118 dBm 26 05 dbm 5.77a8 2.43d8 4.23 dB 3.06 db 528 db Trace 1 [ 20,24 dém .54 db: 70 a8 .96 dB 4.90 a8 5.83 a8 6.38 a8
[ EERREEE I [ CERREEE N

Middle Channel / Full RB

(Spocum ) o
el 30.00 GBm  Offset 12,50 &
= _Att 30de AQT 2ms ® RBW 20 MHz
@153 view
=l
01 —
001 S
1E-
E-04- T
|
. \
1E- 5
CF 186 GHz Aean Pwr + 20.00 dB
Gomplementary Cumulative Distribution Functio Samples: 130000
Peak | Crest | 10%% | 1% | 0.1% | o010 |
Trace 1 | 02 db: 7.81 a8 01d8 07 dE £.32 db 7.07 db

TEL : 886-3-327-3456

FAX : 886-3-328-4978

Page Number : A6-1 of 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG370621-01B

26dB Bandwidth

LTE Band 25 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.23 1.22 3.02 3.00 | 4.92 4.98 9.83 9.83 | 14.39 | 14.51 | 19.18 | 18.78

Mode LTE Band 25 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.22 - 3.00 - 4.86 - 9.85 - 14.33 - 18.82 -

: AB-2 of 29

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1250 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 12.50 OB w RBW 30 khz
e Att 30d8 SWT  63.2 s @ VBW 100kHz  Mode Auto FFT o Att 30 dE BWT  £3.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 15.20 dBm Mi[1] 15.23 dBm
2 1.87983220 GHz - 1.87980980 GHz
ndB 6.00 dB ndB 26.00 dB
10 P Bl 1.228000000 MHZ| 0 " b VB \ 1210600000 MHZ|
7 Qfactor 1530.8 7 Qfactor 1541.4
o 5 0 da 1 -
10 df 4 e 10 db Y
i Y Ii
20 \ 20 \
PN Y .
s P JR,
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 1.8B GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 16798322 GHz 15.20 dBm ndB down 1.228 MHz ML 1 1.6798098 GHz 15.23 dem ndB down 12196 Mz
TL 1 1,6793874 GHz -10.53 dém ndg 26,00 dB TL 1 1.879393 GHz -10,63 dBm ndg 26,00 dB
T2 i 1BE06154 GHz -10.51 dém q factor 1530.8 T2 i 1.8806126 GHz -10.53 dém q factor 15414
L JU ] L JU -

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

- im 2
Ref Level 30.00 GBm  Offset 12,50 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 12.50 OB & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.18 dBm mi1] 15.81 dBm
2 i 1.88108490 GHz - . 1.87909490 GHz
ndB X 6.00 dB) ES 26.00 dB
wd ™~ “’\‘ 3.015000000 MHz| 10 d I i T 2.997000000 MHz|
] Q factor \ 620.9 Q factor 627.0
o + 0 d8: 3
T s
] 12
10 df 10 di
-20 - \— -20 —
- / S 1
\ ] P P ]
-30d — —
-40 dBmv
-50 -50
-60 df -60 di
CF 1.88 GHz 1001 pts Span 6.0 MHz CF 1.8B8 GHZ 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 LBBL0843 GHz 17.18 dém ndp down 3,015 MHz Ml i 1.8780948 Ghz 15.81 dém ndp down 2,897 MHz
TL 1 18784395 GHz -8.67 dBm nd8 26.00 d8 1 1 1.8785195 GHz -9.81 dém nd8 26.00 d8
T2 i 1LBELE04S GHz -9.04 dém q factor 623.9 T2 i 1.8815165 GHz -10.22 dém q factor 627.0

Middle Channel / 5SMHz /| QPSK

Middle Channel /

5MHz / 16QAM

m - im -
Ref Level 30.00 cbm  Offset 12,50 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 12.50 oB & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 13.0% dBm mi1] 13.85 dBm
1.87946100 GHz, 1.88122900 GHz,
2 2
2 : ndB 26.00 dp| =@ ndi] 26.00 dp|
- B A p 1.915000000 MHz - £ v | B i 1.975000000 MHz
T Q factor | 382.4] T Q factar 378.1
o . L 0ds -
o |
10 d - 10 df 7
) f Y
] ! 1
20 i -20 i
o S ety - .
50 dam? = et o nadfen A
J
-40 dBmv -40 dBm.
-50 -50
-60 df -60 di
CF 1.88 GHz 1001 pts Span 10.0 MHz CF 1.8B8 GHZ 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T LB79461 GHz 14.94 dom nd@ down 4,815 MHz [ 1 1.881228 GHz 13.85 dem nd@ down 4,875 MHz
T 1 1877552 GHz -11.44 dam nds 26,00 d8 T 1 1877532 GHZ -11,95 darm nds 26,00 d8
T2 1 1882468 GHz -11.50 dBm q factor 382.4 T2 1 1.882507 GHz -12.08 dBm q factor 378.1
L JU ] L JU e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG370621-01B

LTE Band 25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 12,50 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.50 OB & RBW 300 kHz
e Att 30d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.48 dBm mi1] 16.77 dBm
2 1.8832570 GHz - 1.8837560 GHz
6.00 dB) - ndB 26.00 dB
. Pl AT SR it 0.830000000 MHz o i ) Ve, e 0.830000000 MHz
] Q factor 191.9) Q factor \ 191.9)
o - 0 da +
10 di "! 10 di f
/ f
-20 T -20, ) =
ey e — L v S s AP
a0d 30 df —
40 dBm -40 dBm
-s0 -s0
-60 d -60 di
CF 1.8B GHz 1001 pts Span 20.0 MHz CF 1.88 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 1883257 GHz 16.48 dbm ndB down 9,63 MHz ML 1 1.883756 GHz 16.77 dBm ndB down
TL 1 1E75125 GHz -9.66 dBm ndg 26.00 dB T 1 1.875105 GHz ndg
T2 i 1884955 GHz q factor 1816 T2 i 1.884835 GHz q factor
L JU ] -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

- im 2
Ref Level 30.00 cbm  Offset 12,50 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.50 oB & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 14.59 dBm mi1] 14.21 dem
. 1.883B660 GHz - 1.8768830 GHz
nds 26.00 dB nds 26.00 db|
o s st SN 1+ amc00a00 il s N e 11 05000000 11
i Q factor ! 131.0| Q factor 1 129.4f
{ |
o 0ds L
! 1 JI \
T . T
10 d ! 10 d ; Lt
/ | /
-20 = - o = 5
ol o Yy Y
20d -
-40 dBmv
-50 -50
-60 df -60 di
CF 1.88 GHz 1001 pts Span 30.0 MHz CF 1.8B8 GHZ 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T L.BE3866 GHz 14.59 dom nd@ down 14,366 MHz [ 1.876883 GHz 14.21 dem nd@ down 14,505 MHz
T 1 L,B72717 GHz -11.16 dem nd8 26,00 d8 T 1 1,872867 GHz -11,57 dem nd8 26,00 d8
T2 1 1.BA7103 GHz -13.06 dbm q factor 131.0 T2 1 1.8687373 GHz -11.85 dam q factor 126.4

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

m - im -
Ref Level 30.00 cbm  Offset 12,50 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.50 oB & RBW 300 khz
lo att 30d8  SWT  18.9ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 14.55 dBm Mi[1] 13.75 dBm
. 1.8851550 GHz - 1.8747250 GHz
nan'y 6.00 dB I nds 26.00 dB
VL L P PR 19.181000000 MHz ™ Pp B, 18.781000000 MHz
I -, . - i " g VB o
109 f Q factor 98.3 . ( W romgind 99.9)
o 0 d8:
-
i di I8
10 - 10 E
! ¥ \
SR = S Tt MRS
W,
-an d
-40 dBmv -40 dBm.
-50 -50
60 df -60 di
CF 1.88 GHz 1001 pts Span 40.0 MHz CF 1.8B8 GHZ 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T L.BBS15E GHz 14.55 dom nd@ down 18161 MHz [ 1 1.874725 GHz 13.75 dem nd@ down 18,781 MHz
T 1 1ET041 GHz -11.24 dam nds 26,00 d8 T 1 1870649 GHZ -13.12 dam nds 26,00 d8
T2 1 1.88959 GHz -11.15 dBm q factor 98.3 T2 1 1.889431 GHz -12.39 dBm q factor 99.8
L JU ] L JU ] e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 25

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

m - m -
Ref Level 30.00 GBm  Offset 1250 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 12.50 OB & RBW 100 kHz
e Att 30d8 SWT  63.2 s @ VBW 100kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.27 dBm mi1] 14.84 dBm
2 1.87972030 GHz - 1.88061140 GHz
1 ndB 6.00 dB) Nveﬁ; 26.00 dB
10 L. Wy . LR 1210600000 MHZ| 0 e A W, 2.003000000 MHz
Qfactar | 1541.9 7 Q factor \ 626.2
o 0 d8s L ¥
104 - 10 di
/ \
-20 ¢ = -20
. e AN LA -
T NS B . -
i e a0 d
40 dBm -40 dBm
-s0 -s0
-60 d -60 di
CF 1.8B GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 16797203 GHz 13.27 dbm ndB down 12196 Mz ML 1 1.8806114 GHz 14.84 dBm ndB down 3.003 MHz
TL 1 15793046 GHz -12.60 dém ndg 26,00 dB T 1 1.87684955 GHz -11,33 dBm ndg 26.00 B
T2 i 1 BEOG04E GHz -12.54 dém q factor 1541.3 T2 i 1.8014985 GHz -11,18 dém q factor 626.2
L JU ] L JU ] -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

- im 2
Ref Level 30.00 GBm  Offset 12,50 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 12.50 OB & RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 12.66 dBm mi1] 14.46 dem
1.87818200 GHz 1.8808590 GHz
2 2
2 M1 ndB 6.00 dB) =@ T ndB 26.00 dB|
_ E A B, +.855000000 MHZ| 104 U AV ‘ SN B A 9.850000000 MHz
f Qfactor 986.8 / Q factor | 190.9
o f T 0 da: va T
| Lrs 12
10 d 1 10 d &
¥ !
-20 -20 A
A A — A ~
50 il o s a0 d —
-40 dBmv -40 dBm.
-50 -50
-60 df -60 di
CF 1.88 GHz 1001 pts Span 10.0 MHz CF 1.8B8 GHZ 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 LB78182 GHz 12.66 dbm ndp down 4,655 MHz Ml 1.880858 GHz 14,46 dom ndp down 9,85 MHz
TL 1 LETTS72 GHz -13,41 dBm nd8 26,00 d8 1 1 1,875045 GHz -11,50 dem nd8 26.00 d8
T2 i 1862428 GHz -13.53 dém q factor 386.8 T2 i 1.804895 GHz 11,43 dém q factor 1506

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

m - im -
Ref Level 30.00 cbm  Offset 12,50 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.50 oB & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.37 dBm Mi[1] 11.74 dem
. ] 1.88248B0 GHz - 1.880B390 GHz
Wids 26.00 dB " nds 26.00 dB
10d o, porn B e 14.326000000 MHz| 104 LX P ~ 18.821000000 MHz
| 7 FTactar ™ 131.4) ISCA i YackdL Yy 99.9)
o 0 da / !
I\
104 L 104 1
=0 AT -0 ey A7 G WP g
LT v A S ~ AW
g [, ) A M
a0 d o
-40 dBmv -40 dBm.
-50 -50
-60 df -60 di
CF 1.88 GHz 1001 pts Span 30.0 MHz CF 1.8B8 GHZ 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 1682488 GHz 13.37 dém nd@ down 14326 MHz [ 1 1.880838 GHz 11.74 dem nd@ down 18,821 MHz
T 1 1872957 GHz -12.03 dam nds 26,00 d8 T 1 1870529 GHZ -14,11 dam nds 26,00 d8
T2 1 1887283 GHz -12.85 dBm q factor 131.4 T2 1 1.889351 GHz -15.08 dBm q factor 99.9
L JU ] L JU ] e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

Occupied Bandwidth

LTE Band 25 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.08 2.71 2.70 4.49 4.52 9.01 8.97 | 13.43 | 13.46 | 17.90 | 17.82
Mode LTE Band 25 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.09 - 2.73 - 4.49 - 9.03 - 13.46 - 17.94 -
Page Number : A6-6 of 29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 25

Middle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz / 16QAM

m - m -
Ref Level 30.00 cBm  Offset 12,50 db @ RDW 30 kiz RefLevel 30.00 dbm  Offset 12.50 o & RBW 30 khz
lo att 30d8  SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.46 dBm mi1] 1344 dem
. 1.87999440 GHz, - 1.87966430 GHz,
3 oce Bw 1.088111888 MHz 1.082517483 MHz
N ] rormrhs
104 L 10d SN
] - 0 da: -
/|
10 10 7
/
20 — -20
WS VeV g et N,
Lo A T o
S et ek e
-40 dBmv -40 dBm.
-50 -50
60 df -60 di
CF 1.88 GHz 1001 pts Span 2.8 MHz CF 1.8B8 GHZ 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 1678994 GHz 15.46 dom [ 1 18796643 GHz 14.44 dBm
T 1 1.B7945175 GHz 8.95 dam oce Bw 1.088111888 MHz T 1 1.87946014 GHz .14 dBm oce Bw 1.082517483 MHz
T2 1 1.BBOS3986 GHz 9.12 dBm T2 1 1.BBOE4266 GHz 8.58 dBm
L JU ] e L JU ] e
il m il
Ref Level 30.00 cbm  Offset 12,50 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 12.50 oB & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.19 dBm mi1] 16.58 dBm
. . 1.87925070 GHz, - 1.8B055140 GHz,
B 3. Bw 2.709290709 MHZ] - - Bw 2.697302697 MHZ]
11— L e LRy S el
wd : 10d v
o & {
/ \
10 df -
\
20 < iy
~ QLY
30 Garr=
-40 dBmv
-50 -50
60 df -60 di
CF 1.88 GHz 1001 pts Span 6.0 MHz CF 1.8B8 GHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 18792507 GHz 16.19 dom [ 1 1.8B05514 GHz 16.58 dem
T 1 1.B7865135 GHz 11.03 dam oce Bw 2.709290709 MHz T 1 1.B7865135 GHz 9.24 dBim oce Bw 2697302697 MHz
T2 1 1.BB136064 GHz 10.21 dBm T2 1 1.BB134865 GHz 9.46 dBm
L JU ] L JU e

Middle Channel / 5MHz / 16QAM

Middle Channel / 5SMHz /| QPSK

Ref Level 30.00 GBm  Offset 12 50 0B & RBW 100 kHz

S,

Ref Level 30,00 dBm

Offset 12.50 0B & RBW 100 khz

lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.28 dBm [EEEY 13.22 dBm
2 1.87863100 GHz - 1.88106900 GHz
B occ Bw +.485514486 MHz cid By +.5154B4515 MHz
- LPURLT APewp Ao AL T ~ i
0d prl s e e ; 0 . o .
| \
o 0 d8:
7 T 7 T
10 d -+ 10 df £ a
/ | \
yea -0 f T
- i e W _
= R S
-40 dBm.
-50 -50
60 df -60 di
CF 1.88 GHz 1001 pts Span 10.0 MHz CF 1.8B8 GHZ 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 LB78631 GHz 14.28 dém Ml i 1.861068 GHz 13.22 dém
T 1 LET77622 GHz 9.87 dam oce Bw 4,485514486 MHZ T 1 1.8777522 GHz 2.07 dBm oce Bw 4.5154B4515 MHZ
T2 1 1.BB22478 GHz 10.27 dBm T2 1 1.BB22677 GHz 8.51 dBm
L JL ] L JU e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG370621-01B

LTE Band 25

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 12,50 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.50 OB & RBW 300 kHz
o att 0GB BWT  12.6 s @ VBW  1MHz  Mode Auto FFT e att A0 BWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 17.13 dBm Mi[1] 16.06 dBm
2 1.8813790 GHz - 1.8813190 GHz
- . 9.010989011 MHz - By 8971028971 MHz
el et h2 - FATARS
10 df ¥ 10 of P
/ \ / \
o - 0 de: - -
/ \ [ |
d | | i
10 T T 10 T
J \
29 88m—{—m = = =y
B VN IS | e A 7 g
-20 ¢ 30
40 dBm -40 dBm
-s0 -s0
-60 d -60 di
CF 1.8B GHz 1001 pts Span 20.0 MHz CF 1.88 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 1.BB1379 GHz ML 1 1.881318 GHz 16.06 dem
TL 1 1B754845 GHz 9.45 dbm Occ Bw 9.010989011 MHz T 1 1,8755045 GHz 3,25 dbm Occ Bw 8.971028971 MHz
T2 i 1BE44955 GHz .90 dém T2 i 1.8844755 GHz 9.41 dém

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

- im 2
Ref Level 30.00 cbm  Offset 12,50 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.50 oB & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE BWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [0 15k Max
[EEEY 13.76 dBm mi1] 13.52 dem
. 1.8752650 GHz - 1.8766430 GHz
- occ B 13.426573427 MHz oce Bw 13456543457 MHz
el A, i ] - N T2
10 ¢ - S 10 o
/ \ ] 1
] - . 0 da:
] ‘ A
10 d . . 10 s
[ s
~t \
oy o = Ny
40 dBm:
-50 -50
60 df -60 di
CF 1.88 GHz 1001 pts Span 30.0 MHz CF 1.8B8 GHZ 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T LB75265 GHz 14.76 dbm [ 1 1.876643 GHz 13.52 dem
T 1 1,8732867 GHz 9,71 dBm 0cc Bw 13.426573427 MHz T 1 1,8732867 GHz 2,69 dBm 0cc Bw 13.456543457 MHz
T2 1 1.BB67133 GHz 10.48 dém T2 1 1.8867433 GHz .00 dbm
m - im -
Ref Level 30.00 cbm  Offset 12,50 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.50 oB & RBW 300 khz
lo att 30d8  SWT  18.9ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [0 15k Max
[EEEY 13.50 dBm mi1] 13.40 dBm
. 1.8801600 GHz - 1.8812390 GHz
oce Bw 17.902097902 MHz oce Bw 17.822177822 MHz
T N Ve ~ 2 - 1 s -
o - L P Ay L 10d = S prSton
/ | /
] T 0 da: -
\
10 d v ) 10 di 4 )
! \
o L n
AR e o AT W R
-an d =
-40 dBmv -40 dBm.
-50 -50
60 df -60 di
CF 1.88 GHz 1001 pts Span 40.0 MHz CF 1.8B8 GHZ 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 188016 GHz 13.50 dém [ 1 1.881238 GHz 13.40 dem
T 1 1871049 GHz 8.85 dam oce Bw 17.902097902 MHz T 1 1.8710889 GHz 9.01 dBim oce Bw 17.822177822 MHZ
T2 1 1888951 GHz 9.10 dBm T2 1 1.B889111 GHz 8.28 dBm
L JU ] L JU ] e
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